

Nova Southeastern University NSUWorks

HPD Articles

HPD Collected Materials

3-21-2023

Management Options for Linear Immunoglobulin A (IgA) Bullous Dermatosis: A Literature Review.

Madiha Khan

Lily Park

Stanley Skopit

Follow this and additional works at: https://nsuworks.nova.edu/hpd_facarticles Part of the Medicine and Health Sciences Commons Cureus

Received 12/25/2022 Review began 02/01/2023 Review ended 02/20/2023 Published 03/21/2023

© Copyright 2023

Khan et al. This is an open access article distributed under the terms of the Creative Commons Attribution License CC-BY 4.0., which permits unrestricted use, distribution, and reproduction in any medium, provided the original author and source are credited.

Management Options for Linear Immunoglobulin A (IgA) Bullous Dermatosis: A Literature Review

Madiha Khan 1 , Lily Park $^2,\,^3$, Stanley Skopit 2

 Department of Dermatology, New York Institute of Technology College of Osteopathic Medicine, Old Westbury, USA
Department of Dermatology, Larkin Community Hospital, Miami, USA 3. Department of Dermatology, Dr. Kiran C. Patel College of Osteopathic Medicine, Nova Southeastern University (NSU) Florida, Fort Lauderdale, USA

Corresponding author: Madiha Khan, mkhan96@nyit.edu

Abstract

Linear immunoglobulin A (IgA) bullous dermatosis (LABD) is an autoimmune condition with various triggers. Because of the lack of randomized controlled trials on LABD treatment, management options are mostly anecdotal. This paper provides a comprehensive review of treatment options from a literature review of reported treatments to arm clinicians with a guideline for the management of LABD in both pediatric and adult patients as well as those recalcitrant to first-line therapy (dapsone and steroids). We additionally illustrate an algorithm to use for the management of LABD to aid clinicians when faced with unique patient circumstances.

Categories: Dermatology, Pediatrics, Rheumatology

Keywords: chronic bullous disease of childhood, labd, linear iga bullous dermatosis, autoimmune bullous dermatoses, linear iga dermatosis

Introduction And Background

Linear immunoglobulin A (IgA) bullous dermatosis (LABD) is an autoimmune blistering disease notable for subepidermal blisters and linear IgA basement membrane antibody deposition [1]. It was originally thought to be a subtype of dermatitis herpetiformis or bullous pemphigoid but is currently regarded as a separate pathology [2]. There is often no specific trigger identified in LABD. However, there are well-known etiologies such as medications, skin trauma, malignancy (chronic lymphoproliferative lymphoma and renal cell carcinoma), and gastrointestinal (GI) disorders [1]. For drug-induced LABD, vancomycin is one of the most well-known causes although numerous other medications can be triggers. In many drug-induced cases, the disease course of LABD is acute and resolves if the culprit medication is discontinued swiftly.

The incidence of LABD is 0.5 per million in western Europe, making it a rare disease [1]. It is observed more commonly in other countries, including China, Southeast Asia, and Africa, due to a more frequent number of childhood diseases [1]. LABD demonstrates a bimodal distribution of onset: early childhood and older than 60 years of age [1]. When present in the pediatric population, the term chronic bullous disease of childhood (CBDC) is used. The incidence of this disease is slightly higher among women; however, it is relatively equal among the sexes [1].

The pathophysiology of LABD has been postulated to be due to IgA antibodies targeting BP180/collagen XVII, which produces infiltration of neutrophils, resulting in vesicle formation on the basement membrane [1]. Other antigens that have been reported include BP230, LAD285, collagen VII, and other dermal antigens which have not yet been elucidated [1]. The mechanism of drug-induced LABD is not yet known. Possibly, the drugs act as haptens, which induce an autoimmune response, creating autoantigens via complexes with cutaneous proteins. Vancomycin-induced LABD specifically has been studied to exhibit IgA autoreactivity against the NC1 domain of type VII collagen.

Although LABD can affect both the pediatric population and adults, the clinical presentation varies between the two even with the same underlying pathology [1]. In children, the average age of onset ranges from four to five years. Acutely blistered skin with possible associated mild pruritus or severe burning is the typical presentation in a child [1]. This acute presentation is typically more severe than subsequent episodes. Areas that are typically affected include the face, perineal area, lower abdomen, vulva, thighs, and buttocks [1]. Of note, the hands and feet may also become involved as the lesions advance. The typical appearance of the lesions is a urticated plaque with an annular or polycyclic pattern. The presence of blisters surrounding the perimeter creates the *string-of-pearls* sign [1]. Enlargement or hemorrhage of these surrounding blisters can occur as well. Ulceration or erosion of the mucosa, as well as nasal congestion and conjunctivitis, is commonly present.

In an adult, the average age of onset is between 60 and 65 years, and either rapid or slow onset may occur. Similarly, in children, symptoms of pruritus or burning may be present. Common locations of the lesions include the trunk, face, scalp, and extremities. Less commonly, vaginal or genital manifestations can

How to cite this article

Khan M, Park L, Skopit S (March 21, 2023) Management Options for Linear Immunoglobulin A (IgA) Bullous Dermatosis: A Literature Review. Cureus 15(3): e36481. DOI 10.7759/cureus.36481

be present as well [1]. In both children and adults, mucosal involvement is observed in 60% to 80% of the population. Urticated plaques and papules with vesicles and blisters characterize these lesions. The vesicles or blisters can emerge from normal skin or overly the area of urticated plaques [1]. The *string-of-pearls* sign and annular appearance are not as prevalent in adults as they are in children [1]. Nasal congestion and ocular manifestations are also common in adults. Some patients may note a hoarse voice, which hints that the pharynx may be affected.

The diagnosis of LABD requires a clinicopathologic correlation for a definitive diagnosis. Histologic features are not specific to this disease [1]. The features observed include subepidermal blisters and nonspecific cellular infiltrate [1]. The overwhelming presence of eosinophils may be observed, and thus, histology may be mistaken as bullous pemphigoid [1]. There may also be a neutrophil presence with dermal papillary microabscesses easily mistaken as dermatitis herpetiformis pathology [1]. Nonspecific histologic features make it necessary to obtain a direct immunofluorescence (DIF) sample to delineate the pathology. Skin such as the back that is not visually marred by lesions should be the site of DIF sampling [1]. IgA arranged linearly (rarely a granular linear pattern) along the basement membrane zone is observed on DIF [1].

There are currently no guidelines on the management of LABD or CBDC, although numerous treatment options have been utilized and reported in the literature, mainly in the form of case reports and retrospective studies. This paper provides a comprehensive review of treatment options from a literature review of reported treatments to arm clinicians with a guideline for the management of LABD in both pediatric and adult patients as well as those recalcitrant to first-line therapy (dapsone and steroids). We additionally illustrate an algorithm to use for the management of LABD to aid clinicians when faced with unique patient circumstances.

Review

Methods

The search terms "linear IgA bullous dermatosis treatment," "LABD treatment," "chronic bullous disease of childhood treatment," and "CBDC treatment" were queried using the PubMed database for studies from 1980 to the present. After noting the various treatment options that were reported in the literature, the aforementioned search terms were queried in conjunction with the individual drug names to determine the number of studies utilizing that particular treatment option. Inclusion criteria included the treatment of LABD or CBDC with medications other than dapsone or corticosteroids alone. Exclusion criteria consisted of studies lacking details about patient treatment and course.

Results

Our search yielded 930 studies. After applying inclusion and exclusion criteria as well as removing duplicates, 69 studies were included in this review. Forty-eight were case reports, 12 were case series, eight were retrospective studies, and one was a cross-sectional study.

First-line treatment

Because many cases of LABD are drug-induced, a comprehensive history and physical exam are the first step in the diagnosis. If a patient has recently started a drug, especially one reported to cause LABD, immediate discontinuation of the drug should be considered the prime treatment. In the event the drug discontinuation is unsuccessful or the patient has severe LABD, dapsone in the range of 50-150 mg/day for adults is the firstline treatment [1,2]. Lower doses (0.5-2 mg/kg/day) are utilized for children [3]. It is imperative to first check a glucose-6-phosphate dehydrogenase (G6PD) level before initiating dapsone as G6PD deficiency can cause life-threatening hemolysis. Other notable adverse effects of dapsone include dose-related methemoglobinemia, cholestatic jaundice, bone marrow suppression, hypersensitivity reactions, and motor peripheral neuropathy [1]. In theory, cimetidine can be utilized along with dapsone as it increases tolerability and decreases hematotoxicity via inhibition of the hydroxylamine metabolites. However, cimetidine is rarely prescribed with dapsone in practical settings [4].

Other first-line or adjunctive treatments

If the patient has G6PD deficiency or sulfa allergy preventing dapsone use, oral corticosteroids alone may be utilized, even in drug-induced cases. For patients with mild LABD, topical steroids with high potency such as clobetasol propionate 0.05% may be considered as the sole treatment option as well, with the possible addition of dapsone if the disease remains uncleared [5]. Intermittent drug holidays from corticosteroids are implemented to avoid skin atrophy, striae, or telangiectasias of the skin. Additionally, in patients without G6PD deficiency or sulfa allergy with LABD incompletely controlled with dapsone, oral corticosteroids may be added as an adjunctive treatment. Intravenous (IV) or intramuscular (IM) corticosteroid injections may also be utilized depending on the specific patient circumstance (i.e., inability to take medication by mouth) and disease severity (i.e., a hospitalized patient with severe LABD requiring IV or IM steroids). Prednisolone dose of 0.5-1 mg/kg/day can be utilized in the pediatric population, while a dose of up to 1 mg/kg/day in adults may be tried [5]. Monitoring of adverse effects such as Cushing's syndrome should be implemented if steroids are used for a prolonged period [5]. Other adverse effects include infections, osteoporosis, cataract,

elevation in blood sugar, hyperlipidemia, and psychiatric changes.

Sulfonamides such as sulfapyridine or sulfamethoxypyridazine are alternative treatments in the event dapsone with or without oral corticosteroids is ineffective, although they may not be readily available and are inferior to dapsone. Sulfonamides can also be used in conjunction with dapsone and topical/oral corticosteroids for LABD resistant to dapsone alone. The reported dose of sulfapyridine in adults ranges from 1,000 to 1,500 mg/day, while the range for children has been reported as 15-60 mg/kg/day [3]. Sulfonamides have similar adverse effects as dapsone; hypersensitivity to dapsone does not hinder the use of these medications, although it is best to avoid its use due to its potential for overlapping hypersensitivity [6].

Numerous alternative treatments for LABD have been reported. Because substantial randomized controlled trials are lacking in the literature for LABD treatment, management options are based largely on anecdotal evidence. We describe below additional management options for LABD in order of greatest to least evidence based on the quantity of supporting literature and treatment success (Table 1). We additionally present an algorithm for the management of LABD (Figure 1).

Cureus

Drug	Utility	CI (other than history of allergy/hypersensitivity)	Potential AE
Penicillin antibiotics (amoxicillin-clavulanate, flucloxacillin, dicloxacillin, cloxacillin, oxacillin, penicillin A)	Pediatrics or adults with possible infectious etiology	hx of SJS/TEN, liver abnormalities (if using flucloxacillin)	Rash and cholestatic hepatitis (flucloxacillin)
IVIG	Ocular LABD and IBD	Severe renal failure	Chills and headache
Colchicine	Pediatrics or adults	Renal insufficiency	Gl sx
Rituximab	IBD	Severe CHF and pregnancy	Fever, chills, body aches, infections, and SIADH
Erythromycin	Pediatrics or adults	Hx of MG or QT prolongation	Diarrhea and QT interval prolongation
Mycophenolate mofetil	Pediatrics or adults and mucosal surface involvement	Severe liver or renal abnormalities and pregnancy	GI sx, hepatotoxicity, and nephrotoxicity
Nicotinamide/Niacinamide + Tetracycline	Elderly patients or renal failure	Children <8 years unless using without tetracycline, pregnancy	Gi sx
Total colectomy/ proctocolectomy	IBD	Poor surgical candidate	Complications from surgery
Methotrexate	IBD or concomitant psoriasis	Liver abnormalities and pregnancy	Hepatotoxicity and pulmonary fibrosis
Cyclosporine	Pediatrics or adults	Malignancy, uncontrolled HTN, renal insufficiency, and pregnancy	Hirsutism, gingival hyperplasia, and HTN
TNF-alpha inhibitors (certolizumab, etanercept, and infliximab)	Pregnancy and IBD	Latent TB	Injection site reaction and URI
Omalizumab	LABD with eosinophilia or elevated IgE and concomitant chronic idiopathic urticaria	-	US boxed warning of anaphylaxis (0.1%-0.2% incidence)
Sulfasalazine	IBD	Sulfa allergies	Gi sx
Trimethoprim/Sulfamethoxazole	Pediatrics or adults	Sulfa allergy, first trimester pregnancy, and hx SJS/TEN	Myelosuppression
Gluten-free diet	Mild LABD	-	-
Tacrolimus (topical)	Patients with the preference for topical agents		Skin stinging or burning
Azathioprine	IBD and pregnancy	Severe neutropenia	GI sx, hair loss, and rash
Ustekinumab	IBD and mucosal LABD	-	Nasal congestion, URI, and injection site reaction
Thalidomide	Last resort tx	Pregnancy	Neuropathy
Immunoadsorption	Quick remission induction or last resort tx	Expensive and needs special equipment	Dizziness and nausea

TABLE 1: Management options of LABD listed from most evidence to least based on the quantity of supporting literature and treatment success; reported utilities, contraindications, and notable adverse effects are also listed.

CHF, congestive heart failure; CI, contraindication; GI, gastrointestinal; hx, history; HTN, hypertension; IBD, inflammatory bowel disease; IVIG, intravenous immunoglobulin; LABD, linear IgA bullous disease; MG, myasthenia gravis; SJS/TEN, Stevens-Johnson syndrome/toxic epidermal necrolysis; SIADH, syndrome of inappropriate antidiuretic hormone; sx, symptoms; TB, tuberculosis; tx, treatment; URI, upper respiratory infection



FIGURE 1: Algorithm for managing LABD.

*Lack of these conditions does not preclude the use of the following treatments for recalcitrant LABD. Take specific risks versus benefits of each treatment into account for each patient.

Figure credits: All the authors of this study.

CIU, chronic idiopathic urticaria; G6PD deficiency, glucose-6-phosphate dehydrogenase deficiency; IBD, inflammatory bowel disease; IVIG, intravenous immunoglobulin; LABD, linear IgA bullous dermatosis; MMF, mycophenolate mofetil; MTX, methotrexate; TNF-alpha inhibitors, tumor necrosis factor-alpha inhibitors; TMP/SMX, trimethoprim/sulfamethoxazole

Additional treatment considerations

Penicillin Class

Amoxicillin-clavulanate at a dose of 1 g/day has induced remission of CBDC and has been used in controlling CBDC in a child-resistant with dapsone and oral steroids [7,8]. The treatment duration has varied from seven days to months, making the length of treatment patient-dependent. Of note, amoxicillin-clavulanate has also been implicated as the inciting factor in cases of CBDC [9].

Cloxacillin [10], dicloxacillin [11,12], flucloxacillin [13,14], oxacillin [15,16], and penicillin A [17] have also been utilized in literature for the treatment of LABD. The outcome of using these antibiotics is variable. There have been reports of early treatment with flucloxacillin within one month of the onset of lesions, leading to complete remission. Side effects of flucloxacillin include cholestatic hepatitis, aplastic anemia, hemolytic anemia, agranulocytosis, and acute interstitial nephritis.

IV Immunoglobulin

Intravenous immunoglobulin (IVIG) has been utilized in cases recalcitrant to standard therapies. Khan et al. [18] reported a case of a 50-year-old woman with renal failure who developed complications from standard LABD treatment. After failing dapsone, tetracycline, nicotinamide, and systemic antibiotics, the patient received a total of 4 g/kg of IVIG per month with remission after six months. Increasing the infusion interval resulted in recurrence, requiring maintenance infusion every eight weeks.

IVIG has additionally been used in other cases with similar outcomes and may be a possible adjunctive treatment for patients with comorbidities such as inflammatory bowel disease (IBD) or LABD limited to the eye [19-24].

Colchicine

Colchicine is an anti-inflammatory drug that inhibits neutrophil and monocyte chemotaxis as well as leukocyte adhesion. Seven case reports have been described utilizing colchicine [25-31]. One study by Ang and Tay [25] described the case of a five-year-old girl who developed CBDC one month after the resolution of hand-foot-mouth disease. After discontinuation of dapsone and prednisone due to hemolytic anemia, colchicine 0.5 mg twice daily was initiated with remission within two weeks. This medication may be better suited for the pediatric population as it is well tolerated. Adverse effects typically occur at high doses and include nausea, vomiting, diarrhea, or abdominal pain.

Rituximab

Rituximab is an anti-CD20 monoclonal antibody and has recently been reported as an effective treatment for

recalcitrant LABD [32-38]. Pinard et al. [32] reported two patients (males, aged 35 and 30 years) with LABD, who were successfully treated with rituximab. The 35-year-old male had a history of sclerosing cholangitis and Crohn's disease and was initially started on dapsone with topical corticosteroids without response. Cyclosporine was also tried; however, still, no disease control was achieved. Subsequently, he was given two infusions of 1 g of rituximab two weeks apart with mild improvement. A second 1 g infusion was given six months after the first infusion. He was placed on 3 g/day mycophenolate mofetil (MMF) for maintenance. The lesions were resolved completely nine months after the second rituximab infusion with a recurrence, which resolved with two more 1 g infusions of rituximab. MMF was subsequently decreased to 500 mg/day without a recurrence.

The second patient, aged 30 years, had severe LABD for 20 years with oral mucosal involvement. He had previously been treated on dapsone; however, the relapse occurred when it was discontinued. Retreatment with dapsone was not effective. He was started on low-dose prednisone 10 years before evaluation. He was also currently taking MMF 1 g/day for eight years. Dapsone 200 mg/day was again tried along with 200 mg/day doxycycline with the continuation of the MMF and prednisone without complete resolution. Therefore, two 1 g infusions of rituximab were given two weeks apart. Due to incomplete resolution, two more 1 g infusions were administered two weeks apart, eight months after the initial infusion. Remission was maintained for one year after the last rituximab infusion, allowing discontinuation of doxycycline and decrease of dapsone and MMF doses to 150 and 750 mg/day, respectively.

Nedosekin et al. [33] additionally described the use of rituximab in a 43-year-old patient with a history of end-stage renal disease presenting with resistant linear IgA/IgG bullous dermatosis. Topical triamcinolone and two weeks of 60 mg oral prednisone did not provide resolution. Rituximab 375 mg/m²/week was initiated for four weeks along with 500 mg twice a day of MMF and an increased prednisone dose to 80 mg. The patient was not placed on dapsone secondary to anemia. The patient had a resolution after four rituximab infusions, allowing the tapering of prednisone. Recurrence occurred after nine months; however, they were resolved with two more rituximab infusions. Adverse effects of rituximab include infections, syndrome of inappropriate antidiuretic hormone, drug fever, and tachycardia. For patients with multiple complex comorbidities such as IBD and severe disease, rituximab can provide a lasting resolution.

Erythromycin

Erythromycin is a macrolide antibiotic that has been utilized in many cases for the treatment of LABD in both the adult and pediatric populations [8,10,15,39-41]. Powell et al. [39] reported a six-year-old female with CBDC responsive to 250 mg erythromycin three times daily along with topical steroids. The patient's blistering resolved within two weeks; however, it recurred upon discontinuation of erythromycin, requiring repeat doses to abate the lesions. Cooper et al. [40] described a case of a 52-year-old male who had chronic LABD treated intermittently with dapsone; however, a subsequent flare was not adequately controlled even with 300 mg of dapsone. He was started on 500 mg clarithromycin twice a day (BID) due to another minor infection, which surprisingly decreased the blistering. Unfortunately, the patient developed urticarial lesions, prompting the discontinuation of clarithromycin. Erythromycin 500 mg four times a day (QID) was tried for 10 days, which resolved his lesions without the development of urticaria. The second patient reported by Cooper et al. was a five-year-old (female) who failed topical steroid therapy; however, the patient did respond to 250 mg erythromycin three times daily (TID). She experienced flares upon discontinuation of erythromycin, prompting continuous maintenance treatment with erythromycin 250 mg daily remaining well controlled after 24 months of treatment. Erythromycin is also advantageous due to its safety profile with limited adverse effects with no necessary laboratory monitoring.

Mycophenolate Mofetil

MMF is a corticosteroid-sparing agent that binds inosine monophosphate dehydrogenase and prevents the biosynthesis of purines. As lymphocytes utilize the de novo pathway for purine synthesis, blocking the T and B lymphocyte response leads to reduced antibody production and resolution of the autoimmune blistering disease. Other than for prevention of solid organ transplant rejection, MMF has been used to treat autoimmune diseases such as psoriasis, bullous pemphigoid, pemphigus vulgaris, and CBDC or LABD patients [42-47]. Reported dosages used in the treatment of LABD are 2 g/day for 5 to 14 weeks, while in CBDC, the dosage has been reported in the range of 155 to 310 mg/m² daily for eight months [42,43]. Maintenance MMF dose has been reported at 250 mg to 1 g daily, with complete resolution after 9-32 months [44,45]. Although generally well tolerated, MMF can rarely cause gastrointestinal symptoms, hepatotoxicity, nephrotoxicity, anemia, neutropenia, and leukopenia, which can lead to susceptibility to infections. Headaches and disturbances in sleep have also been reported.

Nicotinamide/Niacinamide + Tetracycline

The combination of tetracycline and nicotinamide (niacinamide) has been utilized as well [48-52]. Dosages range from 1.5 to 2 g of tetracycline with 900 mg to 1.5 g of niacinamide daily, with resolution as early as three weeks, although treatment periods have been reported up to two years [48,49]. Other pathologies treated with either nicotinamide by itself or combined with tetracycline include dermatitis herpetiformis,

necrobiosis lipoidica diabeticorum, generalized granuloma annulare, polymorphous light eruption, and pellagra. Tetracycline and nicotinamide may aid in the treatment of autoimmune blistering conditions by proposed inhibition of neutrophil and/or eosinophil chemotaxis, histamine release, phosphodiesterase, and transformation of lymphocytes [48]. Interestingly, nicotinamide alone has also been utilized in one case of CBDC at a dose of 300 mg/day, which provided resolution in seven days, making nicotinamide a possible option for the pediatric population [52].

The combination of tetracycline and nicotinamide may be a viable option for older patients to spare the use of steroids, which come with the risk of numerous adverse effects. This combination also possesses lower toxicity as compared to corticosteroids and immunosuppressant agents. The main adverse effect of tetracycline/nicotinamide includes gastrointestinal disturbance. Other less common side effects include flushing, pruritus, headache, vomiting, and hepatotoxicity. Notably, tetracyclines are generally avoided in young children and pregnant women due to their possible side effects on the dentition.

Total Colectomy/Proctocolectomy

There have been five case reports of people with LABD associated with IBD who were treated with total colectomy or proctocolectomy due to insufficient response to adalimumab, mesalazine, prednisone, or dapsone for months [53-57]. Complete resolution was achieved with no need for maintenance medication or relapse after years. Due to remission after colectomy, the colon or rectum may be the source of antigenicity. Proctocolectomy illustrated a better incidence of lasting LABD resolution as compared to colectomy.

Methotrexate

Methotrexate (MTX) is a dihydrofolate reductase inhibitor used in autoimmune conditions as well as for the treatment of certain malignancies. Four case reports have been reported in the literature of MTX use in LABD [35,58-60]. Yetto and Burns [58] described a case of a mild LABD eruption associated with ulcerative colitis [58]. Mesalamine along with 22.5 mg of MTX weekly resolved his lesions. Dosages in the range of 10-15 mg/week have also been successful in treating LABD. Therefore, MTX may be a treatment option in LABD patients, especially with associated IBD. Major adverse effects to be aware of include hepatotoxicity, hematologic abnormalities, and pulmonary fibrosis from prolonged use.

Cyclosporine

Cyclosporine is a calcineurin inhibitor that blocks the synthesis of interleukins (IL) such as IL-2 necessary for T-lymphocyte activation and differentiation. It has been used adjunctively with dapsone and prednisolone for recalcitrant LABD and CBDC at a dose of 3 mg/kg/day with resolution as early as three weeks, although requiring ongoing treatment for over three months to prevent recurrence [59,61,62]. Major adverse effects of cyclosporine include hepatoxicity and nephrotoxicity. To allow tapering of systemic steroids and dapsone, cyclosporine can be considered as an adjunctive treatment option in both the adult and pediatric populations.

TNF-Alpha Inhibitors

TNF-alpha inhibitors such as certolizumab, etanercept, and infliximab have also been utilized in LABD treatment associated with IBD or for drug-induced LABD with favorable response [63-66]. Dosages for etanercept are typically 50 mg subcutaneously every week. Certolizumab is dosed at 400 mg subcutaneously every four weeks, while infliximab is dosed at 5 mg/kg intravenously on weeks 0, 2, and 6. Adverse effects include injection site reaction and upper respiratory infections.

Omalizumab

Omalizumab is a monoclonal anti-IgE antibody approved for chronic idiopathic urticaria (CIU) and has also been successfully utilized in treatment for LABD patients in a few reports [67-69]. The efficacy of omalizumab alludes to a possible role of IgE in the pathogenesis of LABD. The mechanism of action of omalizumab involves the prevention of the interaction between free circulating IgE and mast cell/basophil receptors, which subsequently release inflammatory cytokines important in eosinophil production [67]. The dosage utilized is typically 300 mg subcutaneously every four weeks. The treatment duration varies but has been reported between six and 12 months, although standard therapy is for a six-month duration [67,68]. Although omalizumab has been used as a standalone therapy in one case, other cases have utilized it alongside standard therapies such as sulfapyridine 1 g daily to optimize resolution [67,68]. No routine bloodwork is required while on omalizumab; before initiating therapy, a blood IgE level should be checked to optimize dosing. For patients with histologic evidence of eosinophils or peripheral blood eosinophilia along with an urticarial component, omalizumab should be considered as a treatment for refractory cases.

Sulfasalazine

Sulfasalazine is an anti-inflammatory medication commonly used to treat IBD [70,71]. Cetkovska et al. [70] reported a 44-year-old woman presenting with linear IgA of the scalp, trunk, and extremities was initially treated with 150 mg of dapsone with a resolution of lesions. However, she developed a hypersensitivity reaction with the development of methemoglobinemia, morbilliform rash, and additional mucosal involvement, which prompted dapsone discontinuation and the addition of oral corticosteroids instead. Due to the nonresolution of the vesicular lesions, 1,500 mg sulfasalazine was started with disease remission on a maintenance regimen of 1,000 mg sulfasalazine with low-dose prednisone. For patients with dapsone hypersensitivity or a lack of access to it, barring any sulfa allergies, sulfasalazine may be a good treatment option.

Trimethoprim/Sulfamethoxazole

Trimethoprim/sulfamethoxazole (TMP/SMX) is an antifolate antibiotic within the sulfa class reported to have immunosuppressant and anti-inflammatory action. Two case reports have described its successful use in LABD and CBDC [72,73]. Dosage ranges from TMP/SMX 160 mg/800 mg twice daily to 320 mg/1600 mg twice daily for adults and 40 mg/200 mg twice daily for the pediatric population. The treatment duration is variable but has been reportedly used for over 10 months. Adverse effects of TMP/SMX include myelosuppression, Stevens-Johnson syndrome, and toxic epidermal necrolysis. Interestingly, there have been some case reports describing TMP/SMX-induced LABD [74,75].

Topical Tacrolimus

Tacrolimus is a calcineurin inhibitor, which suppresses T-cell activation, which, in turn, decreases ILs (IL-2, IL-3, and Il-4), granulocyte colony-stimulating factor, and tumor necrosis factor production. Because the pathogenesis of LABD involves T-cell activation, tacrolimus 0.03% ointment may have a therapeutic role in treatment as it was successfully used in one case of resistant CBDC despite treatment with dapsone and topical corticosteroids [76]. Although no case reports utilizing pimecrolimus have been published, it may also be a potential option as both pimecrolimus and tacrolimus are topical calcineurin inhibitors. Therefore, topical tacrolimus and potentially topical pimecrolimus may be considered for milder localized cases of LABD or CBDC resistant to topical steroids or dapsone.

Azathioprine

Azathioprine is a purine synthesis inhibitor used to prevent transplant rejection and treat IBD or other inflammatory diseases. It has been listed in a retrospective study as an adjunctive treatment for LABD along with prednisone and dapsone with complete resolution in two adult females (aged 51 and 61 years without comorbidities) even after an 18- and 36-month follow-up, respectively [34]. Dosage is variable but ranges from 1 to 3 mg/kg daily. Before starting therapy with azathioprine, the creatinine level must be checked; additionally, the complete blood count and liver function tests should be obtained weekly for four weeks, then every two weeks for eight weeks, and then monthly while on the medication.

Ustekinumab

Ustekinumab is a monoclonal antibody that specifically binds the IL-12/23 p40 subunit. Jimenez et al. [77] reported the case of successful utilization of ustekinumab in an LABD patient with a history of Crohn's disease and common variable immune deficiency, resistant to other therapies [77]. The dose utilized was 90 mg subcutaneously every eight weeks with successful maintenance of remission at one year. Notably, one case report of ustekinumab-induced LABD in a psoriasis patient has also been reported [78]. Nevertheless, it remains a treatment option if others fail, especially in patients with underlying concomitant autoimmune disease. Adverse effects to monitor include injection site reaction, upper respiratory infection, and headaches. Tuberculosis testing at baseline must be conducted before initiating therapy.

Thalidomide

Thalidomide is an anti-inflammatory medication that has been used for the treatment of malignancies as well as autoimmune conditions such as pemphigus vulgaris and cicatricial pemphigoid. In one case report, thalidomide 3 mg/kg/day was utilized as a treatment for CBDC with a resolution of lesions within one month although the patient later developed peripheral neuropathy in one leg [4]. Thalidomide can be used in select patients who can tolerate the medication and those who are not pregnant or capable of childbearing.

Immunoadsorption

Immunoadsorption (IA) is a modality utilized in immunobullous diseases, specifically IgG-mediated. IA, as compared to plasmapheresis, decreases levels of immunoglobulins more specifically and can process higher volumes of plasma. Kasperkiewicz et al. [79] reported the case of a 40-year-old patient with LABD who was responsive to yet experienced a recurrence of prednisone and dapsone [79]. Tryptophan-based adsorber IA (Immusorba TR-350, Asahi Kasei Corp., Tokyo, Japan) was then started along with the continuation of 7.5

mg/day of prednisolone and 1.5 mg/kg/day dapsone. The prednisolone was tapered and stopped after 11 weeks post-IA initiation. Dapsone was also tapered down over eight weeks. The patient remained in remission after 15 months. IA may be a treatment option in refractory cases or those with severe diseases requiring prompt remission induction. Some disadvantage to keep in mind about the tryptophan adsorber is the required coagulation testing daily due to its affinity to plasma particles such as fibrinogen- and bradykinin-degrading enzymes. Additionally, IA may not be available at all facilities, limiting its use.

Gluten-Free Diet

Linear IgA typically does not respond to a gluten-free diet (GFD) as there is no confirmed association between this and gluten-sensitive enteropathy (Celiac disease) [1]. One case report in which a patient had both lamina lucida LABD and gluten-sensitive enteropathy was treated with a gluten-restricted diet, which resolved jejunal abnormalities on biopsy as well as skin lesions [2]. Reintroducing a diet containing gluten caused the skin lesions and jejunal abnormalities to return. However, the patient did receive treatment with 50 to 100 mg of dapsone, which resolved her skin lesions before initiating a GFD. When the dapsone dose was lowered, the skin lesions reappeared; the subsequent combination of low-dose dapsone and GFD allowed remission of the disease. Even after discontinuation of dapsone, the patient remained lesion free on only a GFD. Therefore, a patient with underlying gluten-sensitive pathology who develops LABD may respond to a gluten-restricted diet, especially in combination with dapsone. Because diet restriction spares the use of medications, it may be attempted first, particularly in milder cases, to determine the response before initiating medication. However, a lack of evidence suggesting an association between LABD and a GFD may place undue stress on the patient due to the cost and lifestyle change that comes along with a GFD.

Conclusions

LABD is a well-studied disease with many treatment options. Although dapsone and systemic corticosteroids have been established as first-line treatments, many patients are resistant to initial treatments and require other therapies. This paper summarizes and highlights the variety of options available in treating complex cases of LABD and provides an algorithm to guide the management of recalcitrant disease in both adult and pediatric populations.

Additional Information

Disclosures

Conflicts of interest: In compliance with the ICMJE uniform disclosure form, all authors declare the following: **Payment/services info:** All authors have declared that no financial support was received from any organization for the submitted work. **Financial relationships:** All authors have declared that they have no financial relationships at present or within the previous three years with any organizations that might have an interest in the submitted work. **Other relationships:** All authors have declared that there are no other relationships or activities that could appear to have influenced the submitted work.

Acknowledgements

Thank you to Jonathan Walton, MBA for his contribution.

References

- Venning VA: Linear IgA disease: clinical presentation, diagnosis, and pathogenesis. Immunol Allergy Clin North Am. 2012, 32:245-53, vi. 10.1016/j.iac.2012.04.004
- Egan CA, Smith EP, Taylor TB, Meyer LJ, Samowitz WS, Zone JJ: Linear IgA bullous dermatosis responsive to a gluten-free diet. Am J Gastroenterol. 2001, 96:1927-9. 10.1111/j.1572-0241.2001.03897.x
- Herlin LK, Deleuran M, Pallesen K, Bregnhøj A: Combined dapsone and sulfapyridine for the treatment of therapy-resistant linear IgA bullous dermatosis: two case reports. JAAD Case Rep. 2022, 21:119-22. 10.1016/j.jdcr.2021.12.030
- Madnani NA, Khan KJ: Linear IgA bullous dermatosis of childhood: response to thalidomide . Indian J Dermatol Venereol Leprol. 2010, 76:427-9. 10.4103/0378-6323.66601
- Shin L, Gardner JT 2nd, Dao H Jr: Updates in the diagnosis and management of linear IgA disease: a systematic review. Medicina (Kaunas). 2021, 57:818. 10.3390/medicina57080818
- Ng SY, Venning VV: Management of linear IgA disease. Dermatol Clin. 2011, 29:629-30. 10.1016/j.det.2011.06.014
- Giraud L, Welfringer-Morin A, Boccara O, et al.: Neonatal and self-healing linear immunoglobulin A dermatosis. J Eur Acad Dermatol Venereol. 2020, 34:e86-7. 10.1111/jdv.15989
- Monia K, Aida K, Amel K, Ines Z, Becima F, Ridha KM: Linear IgA bullous dermatosis in tunisian children: 31 cases. Indian J Dermatol. 2011, 56:153-9. 10.4103/0019-5154.80406
- Ho JC, Ng PL, Tan SH, Giam YC: Childhood linear IgA bullous disease triggered by amoxicillin-clavulanic acid. Pediatr Dermatol. 2007, 24:E40-3. 10.1111/j.1525-1470.2007.00438.x
- de las Heras MN: Linear IgA bullous dermatosis of childhood: good response to antibiotic treatment. Clin Exp Dermatol. 2014, 39:395-7. 10.1111/ced.12220
- 11. Siegfried E, Sirawan S: Chronic bullous disease of childhood: successful treatment with dicloxacillin . J Am Acad Dermatol. 1998, 39:797-800. 10.1016/S0190-9622(98)70056-8

- Skinner RB Jr, Rotondo CK, Schneider MA, Raby L, Rosenberg EW: Treatment of chronic bullous dermatosis of childhood with oral dicloxacillin. Pediatr Dermatol. 1995, 12:65-6. 10.1111/j.1525-1470.1995.tb00131.x
- Alajlan A, Al-Khawajah M, Al-Sheikh O, Al-Saif F, Al-Rasheed S, Al-Hoqail I, Hamadah IR: Treatment of linear IgA bullous dermatosis of childhood with flucloxacillin. J Am Acad Dermatol. 2006, 54:652-6. 10.1016/j.jaad.2005.11.1102
- 14. Braga-Tavares H, Carro E, Rosário C, Taveira M: Linear IgA bullous dermatosis of childhood successfully treated with flucloxacillin. Eur J Pediat Dermatol. 2008, 18:137-9.
- 15. Kenani N, Mebazaa A, Denguezli M, Ghariani N, Sriha B, Belajouza C, Nouira R: Childhood linear IgA bullous dermatosis in Tunisia. Pediatr Dermatol. 2009, 26:28-33. 10.1111/j.1525-1470.2008.00817.x
- Denguezli M, Ben Nejma B, Nouira R, et al.: IgA linear bullous dermatosis in children. A series of 12 Tunisian patients. Ann Dermatol Venereol. 1994, 121:888-92.
- 17. Senhaji G, Bay H, Dassouli R, et al.: Linear IgA bullous dermatosis in a child successfully responding to oral antibiotics. Ann Dermatol Res. 2018, 2:008-011. 10.29328/journal.adr.1001005
- Khan I, Bhol K, Ahmed A: Linear iga bullous dermatosis in a patient with chronic renal failure: response to intravenous immunoglobulin therapy. J Am Acad Dermatol. 1999, 40:485-8. 10.1016/s0190-9622(99)70504-9
- Letko E, Bhol K, Foster S, Ahmed R: Linear iga bullous disease limited to the eye: a diagnostic dilemma response to intravenous immunoglobulin therapy. Ophthalmology. 2000, 107:1524-8. 10.1016/S0161-6420(00)00245-1
- Jang H, Cai F, Kaufman A, Broadfoot A, Fernando S: A case of refractory linear IgA disease responsive to high-dose intravenous immunoglobulin therapy. Pathology. 2018, 50:111. 10.1016/j.pathol.2017.12.314
- Segura S, Iranzo P, Martínez-de Pablo I, Mascaró JM Jr, Alsina M, Herrero J, Herrero C: High-dose intravenous immunoglobulins for the treatment of autoimmune mucocutaneous blistering diseases: evaluation of its use in 19 cases. J Am Acad Dermatol. 2007, 56:960-7. 10.1016/j.jaad.2006.06.029
- 22. Kroiss MM, Vogt T, Landthaler M, Stolz W: High-dose intravenous immune globulin is also effective in linear IgA disease. Br J Dermatol. 2000, 142:582. 10.1046/j.1365-2133.2000.03395.x
- 23. Cauza K, Hinterhuber G, Sterniczky B, et al.: Unusual clinical manifestation of linear IgA dermatosis: a report of two cases. J Am Acad Dermatol. 2004, 51:S112-7. 10.1016/j.jaad.2004.01.059
- Scarpone R, Meier K, Ghoreschi K, Worm M: Intravenous immunoglobulins in a series of 32 rare and recalcitrant immune dermatoses. Acta Derm Venereol. 2020, 100:adv00298. 10.2340/00015555-3662
- Ang P, Tay YK: Treatment of linear IgA bullous dermatosis of childhood with colchicine . Pediatr Dermatol. 1999, 16:50-2. 10.1046/j.1525-1470.1999.99015.x
- Benbenisty KM, Bowman PH, Davis LS: Localized linear IgA disease responding to colchicine. Int J Dermatol. 2002, 41:56-8. 10.1046/j.1365-4362.2002.01321.x
- Hernández-Machín B, Peñate Y, Báez B, Borrego L: Linear IgA bullous dermatosis of adults treated with colchicine. Actas Dermosifiliogr. 2006, 97:549-50. 10.1016/s0001-7310(06)73463-9
- Aram H: Linear IgA bullous dermatosis. Successful treatment with colchicine. Arch Dermatol. 1984, 120:960-1.
- Ang P, Goh BK, Giam YC: Case reports of linear IgA bullous dermatosis of childhood. Ann Acad Med Singap. 1999, 28:849-54.
- Jha P, Swanson K, Stromich J, Michalski BM, Olasz E: A rare case of vancomycin-induced linear immunoglobulin A bullous dermatosis. Case Rep Dermatol Med. 2017, 2017:7318305. 10.1155/2017/7318305
- Valle Del Barrio B, Luraschi D, Micheletti R, Hiffler L, Arias AP: Bullous dermatosis suspected in an 8month-old child in Guinea-Bissau. Oxf Med Case Reports. 2019, 2019:omz004. 10.1093/omcr/omz004
- 32. Pinard C, Hebert V, Lecuyer M, Sacre L, Joly P: Linear IgA bullous dermatosis treated with rituximab. JAAD Case Rep. 2019, 5:124-6. 10.1016/j.jdcr.2018.11.004
- Nedosekin D, Wilson KD, Campbell K, Shalin S, Wong HK: Immunologic overlap in a case of linear IgG/IgA bullous dermatosis responsive to rituximab. JAAD Case Rep. 2021, 9:57-60. 10.1016/j.jdcr.2020.12.029
- Genovese G, Venegoni L, Fanoni D, Muratori S, Berti E, Marzano AV: Linear IgA bullous dermatosis in adults and children: a clinical and immunopathological study of 38 patients. Orphanet J Rare Dis. 2019, 14:115. 10.1186/s13023-019-1089-2
- Kaya İslamoğlu ZG, Akyürek FT: A case of recalcitrant linear IgA bullous dermatosis: successfully treated with rituximab. Dermatol Ther. 2019, 32:e12911. 10.1111/dth.12911
- Lozinski A, Baum S, Sagi L, Volkov A, Trau H, Barzilai A: Rituximab (Mabthera) for treatment of rare autoimmune bullous skin disorders. Harefuah. 2012, 151:562-5, 606.
- Bohelay G, Alexandre M, Le Roux-Villet C, et al.: Rituximab therapy for mucous membrane pemphigoid: a retrospective monocentric study with long-term follow-up in 109 patients. Front Immunol. 2022, 13:915205. 10.3389/fimmu.2022.915205
- Mitra D, Bhatnagar A, Singh GK, Sandhu S: Successful treatment of refractory chronic bullous disease of childhood with rituximab. Indian Dermatol Online J. 2022, 13:248-51. 10.4103/idoj.idoj.223_21
- 39. Powell J, Kirtschig G, Allen J, Dean D, Wojnarowska F: Mixed immunobullous disease of childhood: a good response to antimicrobials. Br J Dermatol. 2001, 144:769-74. 10.1046/j.1365-2133.2001.04131.x
- 40. Cooper SM, Powell J, Wojnarowska F: Linear IgA disease: successful treatment with erythromycin. Clin Exp Dermatol. 2002, 27:677-9. 10.1046/j.1365-2230.2002.01133.x
- Farrant P, Darley C, Carmichael A: Is erythromycin an effective treatment for chronic bullous disease of childhood? A national survey of members of the British Society for Paediatric Dermatology. Pediatr Dermatol. 2008, 25:479-82. 10.1111/j.1525-1470.2008.00741.x
- 42. Gläser R, Sticherlin M: Successful treatment of linear IgA bullous dermatosis with mycophenolate mofetil . Acta Derm Venereol. 2002, 82:308-9. 10.1080/000155502320323351
- 43. Farley-Li J, Mancini AJ: Treatment of linear IgA bullous dermatosis of childhood with mycophenolate mofetil. Arch Dermatol. 2003, 139:1121-4. 10.1001/archderm.139.9.1121
- 44. Talhari C, Mahnke N, Ruzicka T, Megahed M: Successful treatment of linear IgA disease with mycophenolate mofetil as a corticosteroid sparing agent. Clin Exp Dermatol. 2005, 30:297-8. 10.1111/j.1365-2230.2005.01741.x
- 45. Lewis MA, Yaqoob NA, Emanuel C, Potts AJ: Successful treatment of oral linear IgA disease using

mycophenolate. Oral Surg Oral Med Oral Pathol Oral Radiol Endod. 2007, 103:483-6. 10.1016/j.tripleo.2006.09.019

- 46. Passos L, Rabelo RF, Matsuo C, Santos M, Talhari S, Talhari C: Linear IgA/IgG bullous dermatosis: successful treatment with dapsone and mycophenolate mofetil. An Bras Dermatol. 2011, 86:747-50. 10.1590/s0365-05962011000400018
- 47. Marzano AV, Ramoni S, Spinelli D, Alessi E, Berti E: Refractory linear IgA bullous dermatosis successfully treated with mycophenolate sodium. J Dermatolog Treat. 2008, 19:364-7. 10.1080/09546630801958246
- Peoples D, Fivenson D: Linear IgA bullous dermatosis: successful treatment with tetracycline and nicotinamide. J Am Acad Dermatol. 1992, 26:498-9. 10.1016/s0190-9622(08)80585-3
- Chaffins M, Collison D, Fivenson D: Treatment of pemphigus and linear IgA dermatosis with nicotinamide and tetracycline: a review of 13 cases. J Am Acad Dermatol. 1993, 28:998-1000. 10.1016/S0190-9622(08)80651-2
- 50. Yomada M, Komai A, Hashimato T: Sublamina densa-type linear IgA bullous dermatosis successfully treated with oral tetracycline and niacianamide. Br J Dermatol. 1999, 141:608-9. 10.1046/j.1365-2133.1999.02996.x
- Shan XF, Zhang FR, Tian HQ, Wang N, Zhou SJ, Wang GJ: A case of linear IgA dermatosis successfully treated with tetracycline and niacinamide. Int J Dermatol. 2016, 55:e216-7. 10.1111/ijd.12524
- 52. Cui YX, Yang BQ, Zhou GZ, Zhang FR: Childhood linear IgA bullous dermatosis successfully treated with oral nicotinamide. Clin Exp Dermatol. 2016, 41:816-8. 10.1111/ced.12892
- Vargas TJ, Fialho M, Santos LT, Rodrigues PA, Vargas AL, Sousa MA: Linear IgA dermatosis associated with ulcerative colitis: complete and sustained remission after total colectomy. An Bras Dermatol. 2013, 88:600-3. 10.1590/abd1806-4841.20131949
- Caldarola G, Annese V, Bossa F, Pellicano R: Linear IgA bullous dermatosis and ulcerative colitis treated by proctocolectomy. Eur J Dermatol. 2009, 19:651. 10.1684/ejd.2009.0794
- Walker SL, Banerjee P, Harland CC, Black MM: Remission of linear IgA disease associated with ulcerative colitis following panproclocolectomy. Br J Dermatol. 2000, 143:1341-2. 10.1046/j.1365-2133.2000.03928.x
- Handley J, Shields M, Dodge J, Walsh M, Bingham A: Chronic bullous disease of childhood and ulcerative colitis. Pediatr Dermatol. 1993, 10:256-8. 10.1111/j.1525-1470.1993.tb00371.x
- 57. Egan CA, Meadows KP, Zone JJ: Ulcerative colitis and immunobullous disease cured by colectomy . Arch Dermatol. 1999, 135:214-5. 10.1001/archderm.135.2.214
- Yetto T, Burns C: Linear IgA bullous dermatosis associated with ulcerative proctitis: treatment challenge . Dermatol Online J. 2018, 24:13030/qt46421332. 10.5070/D3247040919
- Burrows N, Jones R: Methotrexate and cyclosporin are of value in the treatment of adult linear IgA disease. J Dermatolog Treat. 1992, 3:31-3. 10.3109/09546639209092758
- Neema S, Bhatt S, Kashif AW, Radhakrishnan S: Coexistence of psoriasis and linear IgA disease: an uncommon presentation. Indian J Dermatol Venereol Leprol. 2021, 88:101-3. 10.25259/IJDVL_906_20
- 61. Young HS, Coulson IH: Linear IgA disease: successful treatment with cyclosporin. Br J Dermatol. 2000, 143:204-5. 10.1046/j.1365-2133.2000.03625.x
- Tate C, Christian W, Newell L: Chronic bullous dermatosis of childhood and the string of pearls sign. J Pediatr. 2018, 202:325.e1. 10.1016/j.jpeds.2018.07.070
- Steinberg S, Ullman T: Certolizumab treatment of linear IgA dermatosis in a pregnant crohn's colitis catient: a case study and review of the literature. Gastroenterology. 2010, 138:698. 10.1016/S0016-5085(10)63209-X
- Prieto-Barrios M, Velasco-Tamariz V, Tous-Romero F, Burillo-Martinez S, Zarco-Olivo C, Rodriguez-Peralto JL, Ortiz-Romero PL: Linear immunoglobulin A dermatosis mimicking toxic epidermal necrolysis: a case report of etanercept treatment. Br J Dermatol. 2018, 178:786-9. 10.1111/bjd.15400
- Yamada S, Makino T, Jinnin M, Sakai K, Fukushima S, Inoue Y, Ihn H: Association of linear IgA bullous disease with ulcerative colitis: a case of successful treatment with infliximab. Dermatology. 2013, 227:295-8. 10.1159/000355354
- Bryant KD, DeNunzio MJ, Ford MJ: Linear IgA dermatosis after infliximab infusion for ulcerative colitis . JAAD Case Rep. 2016, 2:448-50. 10.1016/j.jdcr.2016.09.002
- Maalouf NS, Hanna D: Linear IgA bullous dermatosis successfully treated with omalizumab: a case report . JAAD Case Rep. 2019, 5:966-9. 10.1016/j.jdcr.2019.08.019
- 68. Haulrig MB, Nielsen SL, Elberling J, Skov L: Linear IgA/IgG bullous dermatosis successfully treated with omalizumab: a case report. Clin Case Rep. 2022, 10:e05368. 10.1002/ccr3.5368
- Patel NH, Padhiyar JK, Patel TD, Trivedi NS, Chandibhamar VS, Raval R: A case of linear IgA bullous dermatosis successfully treated with omalizumab. Indian J Dermatol. 2020, 65:543-5. 10.4103/ijd.IJD_55_20
- Cetkovska P, Komorousova M, Kojanova M, Lomicova I, Novak M, Stork J: Challenging treatment of linear IgA dermatosis in a patient with dapsone-induced hypersensitivity syndrome. J Am Acad Dermatol. 2017, 76:64. 10.1016/j.jaad.2017.04.267
- 71. Yang Z, Liu ZH, Sun CQ, Shen H: Successful treatment of a case of idiopathic linear IgA bullous dermatosis with oral sulfasalazine. Dermatol Ther. 2020, 33:e13210. 10.1111/dth.13210
- Peterson JD, Chan LS: Linear IgA bullous dermatosis responsive to trimethoprim-sulfamethoxazole. Clin Exp Dermatol. 2007, 32:756-8. 10.1111/j.1365-2230.2007.02509.x
- 73. Pulimood S, Ajithkumar K, Jacob M, George S, Chandi SM: Linear IgA bullous dermatosis of childhood: treatment with dapsone and co-trimoxazole. Clin Exp Dermatol. 1997, 22:90-1.
- Nantel-Battista M, Al Dhaybi R, Hatami A, Marcoux D, Desroches A, Kokta V: Childhood linear IgA bullous disease induced by trimethoprim-sulfamethoxazole. J Dermatol Case Rep. 2010, 4:33-5.
 10.3315/idcr.2010.1053
- 75. Baltazard T, Dhaille F, Duvert-Lehembre S, Lok C, Chaby G: Trimethoprim-sulfamethoxazole-induced linear IgA bullous disease presenting as toxic epidermal necrolysis. Dermatol Online J. 2017, 23:13030/qt9gv0j00w.
- Dauendorffer JN, Mahé E, Saiag P: Tacrolimus ointment, an interesting adjunctive therapy for childhood linear IgA bullous dermatosis. J Eur Acad Dermatol Venereol. 2008, 22:364-5. 10.1111/j.1468-3083.2007.02315.x
- 77. Jimenez A, Topham C, Varedi D, Leiferman KM, Hull C: Mucosal linear IgA disease with esophageal

involvement responsive to ustekinumab. JAAD Case Rep. 2021, 15:4-6. 10.1016/j.jdcr.2021.06.021

- Becker JG, Mundi JP, Newlove T, Mones J, Shupack J: Development of linear IgA bullous dermatosis in a patient with psoriasis taking ustekinumab. J Am Acad Dermatol. 2012, 67:e150-1. 10.1016/j.jaad.2011.11.955
- Kasperkiewicz M, Meier M, Zillikens D, Schmidt E: Linear IgA disease: successful application of immunoadsorption and review of the literature. Dermatology. 2010, 220:259-63. 10.1159/000279318